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Successful treatment of  two cases of  refractory cutaneous 
lupus erythematosus with belimumab

Sir,
Cutaneous lupus erythematosus is an autoimmune skin 
disorder that may be associated with systemic lupus 
erythematosus. Treatment of cutaneous lupus erythematosus 
includes photoprotection, topical corticosteroids and 
calcineurin inhibitors, systemic agents such as antimalarials, 
retinoids, corticosteroids and other immunosuppressants. 
Refractory cases and intolerance to first‑line systemic 
therapies present challenging situations.1

Belimumab is the first drug specifically approved for 
systemic lupus erythematosus in more than 50  years,2 
with good clinical response. However, the evidence about 
its effectiveness in cutaneous lupus erythematosus not 
associated with systemic lupus erythematosus is scarce. 
Herein, we describe two patients with refractory cutaneous 
lupus erythematosus that did not fulfil systemic lupus 
erythematosus criteria, and at the same time, showed an 
excellent response to belimumab.

The first case was a 47‑year old man with an 8‑year 
history of extensive and severe biopsy‑proven chronic 
discoid lupus erythematosus lesions on the scalp. Blood 
tests revealed positive antinuclear antibodies  (1:640, 
homogeneous‑speckled pattern) and low complement 
levels  (C3 0.45 g/L, normal value >0.82 g/L; C4 0.07 g/L, 
normal value  >0.11  g/L; CH50  24 U/mL, normal range 
34-71 U/mL). The remaining antibodies (anti‑double stranded 
DNA, anti‑Sm, anti‑U1‑RNP, anti‑Ro/SSA and anti‑La/SSB) 
were repeatedly negative. Renal function parameters and 
blood counts were normal. Hepatic enzymes were elevated 
due to a concomitant autoimmune hepatitis. The patient did 
not fulfill systemic lupus erythematosus criteria  (only two 
out of four of the American College of Rheumatology (ACR) 
criteria were positive‑  presence of antinuclear antibodies 
and discoid rash). He had received multiple systemic 
treatment  (including prednisone up to 90  mg/day, 
hydroxychloroquine 400  mg/day, azathioprine 150  mg/day, 
mycophenolic acid 720  mg twice a day and isotretinoin 

Figure 1a: Patient 1: Crusted plaques and erosions of chronic discoid lupus 
erythematosus on scalp
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Figure 1b: Patient 1: Resolution of cutaneous lesions with belimumab (4 months 
after initiation)
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Table 1: Clinical and epidemiological characteristics of patients with cutaneous lupus erythematosus treated with belimumab

Case/
sex/age

Clinical 
features

American 
College of 
Rheumatology 
criteria

Previous treatments CLASI score 
activity before 
belimumab 
treatment

CLASI score 
activity after 
belimumab 
treatment

Follow-up

1/male/47 Plaques and 
erosions on face 
and scalp
Multiple skin 
infections of 
the lesions

Discoid rash
Positive antinuclear 
antibodies

Prednisone up to 90 
mg/day for 8 years 
concomitantly with all the 
others treatments.
Hydroxychloroquine 
400 mg/day for 8 years 
concomitantly with all the 
others treatments.
Azathioprine 150 mg/day 
for 4 years.
Mycophenolic acid up to 
720 mg twice a day for 
4 years sequentially to 
azathioprine.
Isotretinoin 20 mg/day for 
6 month concomitantly 
with prednisone, 
hydroxychloroquine and 
mycophenolic acid.

16: Pink erythema 
on ears (1), posterior 
neck and shoulders 
(1); red erythema on 
rest of the face (2); 
dark red erythema on 
scalp (3), hands (3); 
hypertrophic lesions 
on hands (2); recent 
hair loss (1); and 
focal alopecia in more 
than one quadrant (3)

0 Asymptomatic after 
26 months follow-
up only receiving 
hydroxychloroquine 
200 mg/day and 
belimumab

2/
female/36

Erythematous 
papules and 
plaques on 
trunk
Severe chilblain 
lupus in hands 
and feet

Photosensitivity
Lymphopenia
Positive antinuclear 
antibodies

Prednisone up to 60 
mg/day for 11 years 
concomitantly with all the 
others treatments.
Chloroquine 500 mg/day 
for 9 years concomitantly 
with the others treatments.
Hydroxychloroquine 
400 mg/day for 2 years 
sequentially to chloroquine.
Methotrexate up to 
20 mg/week for 4 years 
concomitantly with 
prednisone, chloroquine 
and isotretinoin.
Isotretinoin 40 mg/day for 
9 month concomitantly 
with prednisone, 
chloroquine and 
methotrexate.
Mycophenolic acid up to 
720 mg twice a day for 
2 years sequentially to 
methotrexate.
Azathioprine 200 mg/day 
for 2 years sequentially to 
mycophenolic acid.

16: Red erythema 
on V-area neck (2), 
posterior neck and 
shoulders (2), chest 
(2), abdomen (2), rest 
of the face (2); and 
dark red erythema on 
hands (3) and feet (3)

2: Pink erythema 
on V-area neck (1) 
and hands (1).

Total remission 
of subacute 
cutaneous lupus 
erythematosus 
lesions with mild 
chilblain lupus 
after 22 months 
follow-up receiving 
prednisone 5 mg/
day and belimumab

20 mg/day) without clinical improvement [Table 1]. Before 
starting belimumab, he was on prednisone 15  mg/day, 
hydroxychloroquine 400  mg/day and mycophenolic acid 
720 mg twice a day but had still cutaneous flares and skin 
infections. His cutaneous lupus erythematosus disease area 
and severity index (CLASI)   activity score was 16 [Figure 1a].

The second case was a woman in her ‘30s with a 11‑year 
history of subacute cutaneous lupus erythematosus 
lesions (biopsy‑proven) over the back and painful chilblains 
in her hands and feet. Blood tests revealed lymphopenia, 
positive antinuclear antibodies  (1:640, homogeneous 

pattern), anti‑Ro/SSA and anti‑La/SSB antibodies. 
Remaining antibodies (anti‑double stranded DNA, anti‑Sm, 
anti‑U1‑RNP) were repeatedly negative. Serum biochemical 
parameters, acute phase reactants and complement 
levels  (C3, C4 and CH50) were normal. The patient only 
fulfilled three out of four ACR criteria for systemic lupus 
erythematosus: lymphopenia, positive antinuclear antibodies 
and photosensitivity. Multiple systemic agents  (including 
chloroquine 500  mg/day, hydroxychloroquine 
400  mg/day, prednisone up to 60  mg/day, isotretinoin 
40  mg/day, methotrexate 20  mg/week, mycophenolic acid 
720  mg twice a day and azathioprine 200  mg/day) had 
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been tried without clinical improvement  [Figure  2a]. In 
addition, she developed severe adverse effects to treatment 
such as osteopenia as well as trigeminal and thoracic 
herpes zoster  [Table  1]. Before starting belimumab, she 
was receiving prednisone 15  mg/day, hydroxychloroquine 
400  mg/day and azathioprine 200  mg/day with a CLASI 
activity score of 16.

Owing to the difficulties in the management of both 
cases (refractory to high‑doses of prednisone and multiple 
immunosuppressants and the appearance of adverse effects 
to medication), off‑label treatment with belimumab, 
a drug with good efficacy reported in systemic lupus 
erythematosus, was requested and later approved by the 
therapeutic committee of our institution. The dosing was 
the same as the usual regimen used in systemic lupus 
erythematosus ‑ 10 mg/kg IV on days 0, 14 and 28, and then 
every four weeks. The first patient experienced a complete 
resolution of cutaneous lupus erythematosus lesions in 
the initial three months itself [Figure  1b]. He remains 
asymptomatic with a CLASI score of 0 at 26‑months 
follow‑up, only receiving hydroxychloroquine 200  mg/
day (prednisone and mycophenolic acid were discontinued 
after 8 and 23 months, respectively). In the second patient, 
subacute cutaneous lupus erythematosus lesions healed 
completely  [Figure  2b], but mild chilblain lupus had 
persisted even after 22 months of treatment (CLASI score 
of 2). Azathioprine was stopped ten months after initiating 
belimumab and prednisone was tapered to 5 mg/day. At the 
moment, we want to continue the treatment indefinitely to 
avoid new flares.

Belimumab is a specific inhibitor of the B‑lymphocyte 
survival stimulator  (BLyS) that reduces auto‑reactive 
B lymphocytes.2 Expression of BLyS is increased in 
cutaneous lupus erythematosus lesions,3 and belimumab 
therapy has been shown to cause marked improvement in 

the refractory cutaneous lesions in patients with systemic 
lupus erythematosus within 8-12  weeks.4 In a post‑hoc 
analysis from two phase III trials, belimumab plus 
standard therapy has showed a significant reduction in 
mucocutaneous manifestations (rash, mucosal ulcers and 
alopecia) in systemic lupus erythematosus patients.5 In a 
recent study of antimalarial‑refractory cutaneous lupus 
erythematosus, belimumab led to a 56% improvement in 
clinical response.1 Belimumab is generally well‑tolerated, 
though infections, arthralgia, headache, rash, 
diarrhoea, nausea, infusion reactions, neutropenia and 
thrombocytopenia have been reported. Serious adverse 
events are rare, even though suicides due to severe 
depression and serious infections have been reported 
during trials.2 The patient’s condition must be regularly 
evaluated and discontinuation of belimumab considered 
if there is no clinical improvement after 6  months of 
treatment. Limited evidence is available regarding 
belimumab safety in pregnancy. Therefore, alternative 
medications should be considered for cutaneous lupus 
erythematosus treatment in this setting. Moreover, there 
is no data regarding the concentration of belimumab in 
breast milk and is better avoided in lactating patients. 
There are also no reports of belimumab use in children.6

Our report suggests that belimumab may be a good 
therapeutic alternative in refractory cases of cutaneous 
lupus erythematosus, even if they are not associated with 
systemic lupus erythematosus and also in those patients 
who develop severe adverse effects to standard therapy. 
Belimumab can be considered in the role of a long‑term 
steroid‑sparing drug.
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Figure  2b: Patient 2: Resolution of cutaneous lesions with belimumab 
therapy (6 months after initiation)

Figure 2a: Patient 2: Erythematous papules and plaques of subacute cutaneous 
lupus erythematosus on the back
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Optimal biologic dosing in management of  obese patients 
with psoriasis

Sir,
Psoriasis is a common chronic inflammatory skin 
disorder affecting 0.4%–2% of the Indian population.1 
It is associated with various comorbidities like arthritis, 
metabolic syndrome, obesity, diabetes mellitus, coronary 
artery disease and depression. Obesity is more commonly 
seen in patients with severe psoriasis and is more common 
in younger patients  (<35  years) as compared to older 
patients (>65  years).2 In obese patients, systemic drugs 
like methotrexate and acitretin have a higher risk of 
hepatotoxicity and cyclosporine results in higher trough 
levels leading to a higher risk of nephrotoxicity. Dosing in 
biologics like etanercept, adalimumab and secukinumab is 
independent of weight and often leads to poor response in 
obese patients.

A 65‑year‑old male, having chronic plaque psoriasis for 
the last 23  years, presented to department of Dermatology, 
Command Hospital  (Southern Command), Pune, with acute 
exacerbation of 8  weeks. In the last 23  years, the patient 
had multiple episodes of erythroderma and had been treated 

with methotrexate (15–25 mg per week, cumulative total 
dose‑6800 mg), cyclosporine, acitretin and phototherapy with 
partial relief. He was also prescribed injection etanercept 50 
mg subcutaneously, twice a week for 12 weeks, followed by 
once a week for 1 year and injection secukinumab 300 mg on 
day 0, every week for 4 weeks and monthly for 18 months. The 
patient had partial relief to prescribed drugs but did not achieve 
complete remission in the last 6 years. Clinical examination 
revealed a weight of 100 kg with body mass index of 
32.18 kg/m2. Dermatological examination revealed 70% body 
surface area involvement, with well defined, erythematous, 
scaly plaques with psoriasis assessment severity index (PASI) 
score of 28.4  [Figure  1].The rest of the examination was 
within normal limits. Baseline workup including Mantoux 
test, interferon‑gamma release assay, radiograph of the chest 
and viral markers were negative. We administered injection 
infliximab 500 mg (5 mg/kg) on day 0, week 2, 6 and every 
8 weeks thereafter along with methotrexate 7.5 mg/week. He 
achieved a complete remission at 6 weeks and is maintaining 
remission at 6 monthly follow‑up  [Figure  2]. We plan to 
continue 8 weekly infliximab infusion.
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